
Drugs and Therapeutic Backgrounder: 

Iron therapy and congestive 
heart failure

In patients with heart failure, small reductions in hemoglobin (Hb) may be associated with worsening symptoms, a higher 
New York Heart Association (NYHA) classification, and an impairment in functional capacity and quality of life¹. Anemia is 
an independent predictor of mortality and number of hospitalizations¹. Canadian Cardiovascular Society (CCS) guidelines 
recommend initiating iron treatment in heart failure with reduced ejection fraction (HFrEF) patients who are iron deficient 
(ID) prior to diagnosis of anemia to improve exercise tolerance, quality of life, and to reduce hospitalizations¹. 
The majority of evidence available supports the use of parenteral iron replacement over oral in patients with heart 
failure²⁻⁴. The studies included HFrEF patients with LVEF <45%. Further research is warranted in heart failure patients 
with preserved ejection fraction (HFpEF) as few trials with oral iron have taken place in this population, with limited 
evidence suggesting oral iron is effective when taken over a longer period of time (similar findings to general population)⁵.

Efficacy
The evidence is mixed regarding iron therapy in heart failure patients. One study in HFrEF patients with ID demonstrated 
that after 16 weeks high dose oral iron compared to placebo produced minimal improvement in clinical outcomes and 
quality of life⁵. Parenteral iron has been shown to improve iron stores, clinical outcomes, and quality of life in HFrEF 
patients with ID, although no benefit to mortality has been shown ²⁻⁴ ⁷.,

Anemia is a significant concern in congestive heart failure (CHF) patients. Parenteral iron is reserved for 
patients with symptomatic heart failure with reduced ejection fraction (LVEF ≤ 40%) and iron deficiency 
(ferritin <100 mg/L or ferritin 100-299 mg/L and transferrin saturation <20%). Oral iron therapy should be 
used for iron deficiency anemia in other heart failure patients.

Background

Guidance The following does not replace clinician judgment¹ ¹².

Scenario Recommended Intervention

Ferritin >100 mg/L and LVEF >40%
and/or

TSAT >20%

HFrEF (LVEF <40%) and Ferritin <100 mg/L
or

Ferritin 100-299 mg/L and TSAT <20%
or

 No response after 3 months oral therapy
or

 Intolerance to oral therapy

• Parenteral iron therapy

• Oral iron therapy for 3-6 months (consider intermittent 
dosing schedule)

• Educate patient on high iron diet. Dietician referral.

Failure to respond to parenteral iron therapy • Consider 1 unit red blood cell (RBC)

,
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Oral iron therapy is associated with gastrointestinal (GI) adverse effects including nausea, heartburn, 
constipation, diarrhea, and darkened stools. The occurrence of these events can be reduced with 
an alternative day or intermittent (e.g. every other day) dosing schedule⁸. Parenteral iron has less GI 
adverse effects than oral iron therapy, but potential reactions include: cardiovascular side effects 
(hypotension, hypertension, edema), headache, upper respiratory tract infections, and anaphylaxis 
reactions⁹ ¹³. 
Two meta-analyses demonstrated that there was no increase in adverse events with parenteral iron 
therapy¹⁰ ¹¹. Further evidence is required for parenteral iron repletion and major cardiovascular event 
rates in HFpEF patients and patients who have heart failure and are non-anemic¹.
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